

## TEST REPORT

†Company: Test Report # 16H-02735(R1)  
Recipient: Date of Issue: May 27, 2016  
Recipient Email: Pages: Page 1 of 4  
cc to Email: Date Received: May 19, 2016

### SAMPLE INFORMATION:

Description: Tea for one  
Assortment: MO7343 Purchase Order Number: -  
SKU/style No.: 36072-CZE-CZAJ Toy Co./Agency: -  
Factory/Supplier/Vendor: - Country of Origin: China  
Country of Distribution: Europe Labeled Age Grade: -  
Quantity Submitted: 4 sets Recommended Age Grade: -  
Testing Period: 05/20/2016 – 05/25/2016 Tested Age Grade: -

### OVERALL RESULT:

**PASS**

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	EC Directive 84/500/EEC as amended by Directive 2005/31/EC, Migration of Lead and Cadmium from Ceramic Articles

Remark:

†Revised information and supersedes the previous Report no. 16H-02735.

ANSECO GROUP (HK) LIMITED



Vincent Chow Wai Kit  
Manager, Chemical Laboratory

The above test(s) is/are accredited under the laboratory's ISO/IEC 17025 accreditation issued by the ANSI-ASQ National Accreditation Board (ANAB) according to certificate and scope of accreditation (Certificate # AT-1500.) Test(s) marked with '#' is/are not covered under the scope of accreditation.

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.

This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.

ANAB is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

## TEST REPORT

†Company:	Test Report #	16H-02735(R1)
Recipient:	Date of Issue:	May 27, 2016
Recipient Email:	Pages:	Page 2 of 4
cc to Email:	Date Received:	May 19, 2016

### DETAILED RESULTS:

#### EC Directive 84/500/EEC as amended by Directive 2005/31/EC, Migration of Lead and Cadmium from Ceramic Articles

Analysis performed by Inductively Coupled Plasma-Optical Emission Spectrometry to determine compliance with the above referenced regulation. [Referenced Test Method: EN 1388-1:1995 and/or EN 1388-2:1996]

Specimen No.	1A	1B	1C	1D		
Volume of Acid Used, mL	180	180	180	180		
Test Item	Result (mg/item)	Result (mg/item)	Result (mg/item)	Result (mg/item)	Average (mg/item)	<b>Limit (mg/item)</b>
Leachable Cd	0.02	0.02	0.02	0.02	NA	<b>0.2</b>
Leachable Pb	ND	0.04	0.04	0.04	NA	<b>2.0</b>
<b>Conclusion</b>	PASS	PASS	PASS	PASS		

*Note:*

Cd = Cadmium; Pb = Lead  
 mL = Millilitres  
 mg/L = Milligrams per litres  
 NA = Not applicable  
 LT = Less than  
 ND = Not detected (Reporting Limit: Cd = 0.02 mg/L; Pb = 0.04 mg/L)

Category	Leachable Cd	Leachable Pb
1: Articles which cannot be filled and articles which can be filled, the internal depth of which, measured from the lowest point to the horizontal plane passing through the upper rim, does not exceed 25mm	<b>0.07 mg/dm<sup>2</sup></b>	<b>0.8 mg/dm<sup>2</sup></b>
2: All other articles which can be filled	<b>0.3 mg/L</b>	<b>4.0 mg/L</b>
3: Cooking ware; packaging and storage vessels having a capacity of more than three litres	<b>0.1 mg/L</b>	<b>1.5 mg/L</b>
X 4. Drinking rim	<b>0.2 mg/item</b>	<b>2 mg/item</b>

The above test(s) is/are accredited under the laboratory's ISO/IEC 17025 accreditation issued by the ANSI-ASQ National Accreditation Board (ANAB) according to certificate and scope of accreditation (Certificate # AT-1500.) Test(s) marked with '#' is/are not covered under the scope of accreditation.  
 The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.  
 This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.  
 ANAB is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

## TEST REPORT

†Company:

Test Report # 16H-02735(R1)

Recipient:

Date of Issue: May 27, 2016

Recipient Email:

Pages: Page 3 of 4

cc to Email:

Date Received: May 19, 2016

---

### SPECIMEN DESCRIPTION:

Specimen No.	Specimen Description	Location
1	Red/ deep red printed white ceramic	Lip & rim of cup

*The above test(s) is/are accredited under the laboratory's ISO/IEC 17025 accreditation issued by the ANSI-ASQ National Accreditation Board (ANAB) according to certificate and scope of accreditation (Certificate # AT-1500.) Test(s) marked with '#' is/are not covered under the scope of accreditation.*

*The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.*

*This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.*

ANAB is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

## TEST REPORT

†Company:

Test Report # 16H-02735(R1)

Recipient:

Date of Issue: May 27, 2016

Recipient Email:

Pages: Page 4 of 4

cc to Email:

Date Received: May 19, 2016

---

### SAMPLE PHOTO:



-End Report-

*The above test(s) is/are accredited under the laboratory's ISO/IEC 17025 accreditation issued by the ANSI-ASQ National Accreditation Board (ANAB) according to certificate and scope of accreditation (Certificate # AT-1500.) Test(s) marked with '#' is/are not covered under the scope of accreditation.*

*The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.*

*This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.*

ANAB is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.